
 

 

REVISED: 01/2022  1 
 

 

 

SPX 

STRIP-TILL CULTIVATOR 

SPARE PART LIST 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



REVISED: 01/2022  2 
 

SUMMARY 

1017700 FOLDING FRAME ASSEMBLY 3 

1018180 WING EXTENSIONS 5 

1010243 HYDRAULIC CYLINDER ASSEMBLY Ø40/80 S600 6 

1014374 RIGID FRAME 7 

1013060 RIGID WING EXTENSIONS 8 

1015257 DISTRIBUTION SUPPORT ASSEMBLY  9 

1015000 DISTRIBUTION HEAD ASSEMBLY 10 

1012412 HOSE GUIDE ASSEMBLY 11 

1018181- 
1018184 

U-BOLTS 12 

1018240/ 
1018245 

DOWN FORCE CONTROL OPTIONS 13 

1016300 ELEMENT ASSEMBLY SPX 14 

1018250/ 
1018255 

OVERLOAD OPTIONS 21 

1018295 PACKING ARM KIT 22 

1018110/ 
1018115/ 
1017900 

PACKING WHEELS 23 

1016350 ROW CLEANER ASSEMBLY 24 

1015952 SHANK AND POINT 26 

1012492 VIBROTINE KIT 27 

1018130 SINGLE DISC SEEDING KIT 28 

1018120 DUAL DISC SEEDING KIT 30 

1018125/ 
1018155 

PACKING WHEEL OPTIONS FOR DISC SEEDER 32 

1017733/ 
1014617 

CLOSING WHEELS 33 

 WARNING STICKERS 34 

 



1017700 FOLDING FRAME ASSEMBLY 4.3m 
 

REVISED: 01/2022  3 
 

 

  



1017700 FOLDING FRAME ASSEMBLY 4.3m 
 

REVISED: 01/2022  4 
 

ITEM NO. PART NUMBER DESCRIPTION QTY 

1 1017510 CENTRE FRAME 1 

2 1017520 WING LH 1 

3 1017590 WING RH 1 

4 1010149 CYLINDRICAL BUSHING Ø50/55-60mm 4 

5 1010147 GREASE NIPPLE STRAIGHT M8x1 ZN 2 

6 1017501 PIN Ø50 2 

7 1011229 HEX LOCK NUT M12 ZN 10 

8 1011088 HEX BOLT M12x100 8.8 ZN 2 

9 1011443 WASHER M30 ZN 8 

10 1010122 PIN Ø30 L80/100 4 

11 1010243 HYDRAULIC CYLINDER ASSEMBLY Ø40/80 S600 2 

12 1010146 EXPANSION BUSH Ø30/38- 30 4 

13 1011502 ROLL PIN Ø8x50 8 

14 1010519 LYNCHPIN Ø12x55 1 

15 1012405 TOP LINK BALL CAT.3 1 

16 1012407 PIN 32x125mm CAT 3 1 

17 1014393 LOWER LINK BALL CAT.3 2 

18 1012406 PIN WITH HANDLE 37x175mm 2 

19 1010236 PLUG FOR TUBE 60x60mm PLASTIC 2 

20 1011233 HEX LOCK NUT M16 ZN 4 

21 1010045 U-BOLT 180x100 M16 2 

22 1010255 STAND 2 

23 1010252 STAND MOUNT 2 

24 1010260 PIN Ø16x112mm 2 

25 1011653 CAP SCREW M10x20 8.8 ZN 2 

26 1011227 HEX LOCK NUT M10 ZN 2 

27 1017503 SPACER PLATE 2mm 4 

28 1017502 STOP PLATE 4 

29 1011739 COUNTSUNK HEAD SCREW M12x45 10.9 ZN 8 

30 1012101 SERIAL NUMBER PLATE 1 

31 1012016 DRIVE SCREW Ø2.9x8mm 4 

32 1017789 ROUND TUBE PLUG 60mm 2 

33 1012262 UNFOLDING PARTS WARNING STICKER 1 

34 1012261 OVERHEAD LINES WARNING STICKER 1 

35 1012260 HYDRAULIC LEAK WARNING STICKER 1 

36 1012411 HORIZON AGRICULTRE STICKER WHITE GREEN 300x80mm 2 

 

For a replacement Seal Kit for the hydraulic cylinder 1010243 (1010073) please order 1017966. 

 

 

 



1018180 WING EXTENSIONS 
 

REVISED: 01/2022  5 
 

 

 

 

 

ITEM NO. PART NUMBER DESCRIPTION QTY 

1 1017700 FOLDING FRAME 1 

2 1011903 WING EXTESION L500mm ASSEMBLY 2 

3 1011902 WING EXTESION L750mm ASSEMBLY 2 

4 1011900 WING EXTESION L1000mm ASSEMBLY 2 

5 1011901 WING EXTESION L1250mm ASSEMBLY 2 

6 1013063 WING EXTESION L1500mm ASSEMBLY 2 

7 1012356 WING EXTESION L1750mm ASSEMBLY 2 

 

 

 



1010243 HYDRAULIC CYLINDER ASSEMBLY Ø40/80 S600  
 

REVISED: 01/2022  6 
 

 

 

 

ITEM NO. PART NUMBER DESCRIPTION QTY 

1 1010073 HYDRAULIC CYLINDER Ø40/80 S600 1 

2 1010558 OVERCENTER VALVE SINGLE ACTING 3/8” BSP 1 

3 1010829 END PLUG ¼” BSP ZN 1 

4 1012035 ADAPTOR M/M 3/8” BSP 1 

5 1012018 3/8” DOWTY SEAL 1 

6 1010935 ELBOW ADJUSTABLE M 3/8 BSP – M 3/8 BSP 1 

7 1010937 HYDRAULIC HOSE 3/8 BSP F-3/8 BSP F L515 1 

8 1010938 ADAPTOR M/M 1/4”/3/8” BSP 1 

9 1010939 1/4” DOWTY SEAL 1 

10 1012037 T M/M/F 3/8” BSP 1 

 

For a replacement Seal Kit for the hydraulic cylinder 1010073 please order 1017966. 

 

 



1014374 RIGID FRAME  
 

REVISED: 01/2022  7 
 

 

 

ITEM NO. PART NUMBER DESCRIPTION QTY 

1 1010523 RIGID FRAME 3m 1 

2 1014393 LOWER LINK BALL CAT.3 2 

3 1012405 TOP LINK BALL CAT.3 1 

4 1012406 PIN WITH HANDLE 37x175mm 2 

5 1012407 PIN 32x125mm CAT.3 1 

6 1010519 LYNCHPIN Ø12x55 1 

7 1012257 OPERATORS MANUAL WARNING STICKER 1 

8 1012260 HYDRAULIC LEAK WARNING STICKER 1 

9 1010252 STAND MOUNT 2 

10 1010255 STAND 2 

11 1010494 U-BOLT 180x180 M16 2 

12 1011233 HEX LOCK NUT M16 ZN 4 

13 1010236 PLUG FOR TUBE 60x60mm PLASTIC 2 

14 1010260 PIN Ø16x112mm 2 

15 1011653 CAP SCREW M10x20 8.8 ZN 2 

16 1011227 HEX LOCK NUT M10 ZN 2 



1013060 RIGID WING EXTENSIONS  
 

REVISED: 01/2022  8 
 

 

ITEM NO. PART NUMBER DESCRIPTION QTY 

1 1010523 RIGID FRAME 3m 1 

2 1011903 WING EXTESION L500mm ASSEMBLY 2 

3 1011902 WING EXTESION L750mm ASSEMBLY 2 

4 1011900 WING EXTESION L1000mm ASSEMBLY 2 

5 1011901 WING EXTESION L1250mm ASSEMBLY 2 

6 1013063 WING EXTESION L1500mm ASSEMBLY 2 

7 1012356 WING EXTESION L1750mm ASSEMBLY 2 

 

 

 



1015257 DISTRIBUTION SUPPORT ASSEMBLY  
 

REVISED: 01/2022  9 
 

 

 

ITEM NO. PART NUMBER DESCRIPTION QTY 

1 1014620 DISTRIBUTION SUPPORT 1 

2 1010054 U-BOLT Ø114 M12 2 

3 1011229 HEX LOCK NUT M12 ZN 6 

4 1010236 PLUG FOR TUBE 60x60mm PLASTIC 1 

5 1011076 HEX BOLT M12x40 8.8 ZN 2 

6 1011437 WASHER M12 ZN 6 

 



1015740 DISTRIBUTION HEAD ASSEMBLY  
 

REVISED: 01/2022  10 
 

 

 

 

ITEM NO. PART NUMBER DESCRIPTION QTY 

1 1014546 DISTRIBTUION HEAD TUBE Ø100 STRAIGHT 1 

2 1010465 CLAMP Ø130mm 1 

3 1010459 SEAL PVC 1 

4 1010933 DISTRIBUTION HEAD 6xØ32 1 

5 1010406 DISTRIBUTION HEAD 8xØ32 1 

6 1010460 DISTRIBUTION HEAD 10xØ32 1 

7 1010461 DISTRIBUTION HEAD 12xØ32 1 

8 1010462 DISTRIBUTION HEAD 16xØ32 1 

9 1010463 DISTRIBUTION HEAD 18xØ32 1 

10 1010464 DISTRIBUTION HEAD 20xØ32 1 

 

 



1012412 HOSE GUIDE ASSEMBLY 
 

REVISED: 01/2022  11 
 

 

ITEM NO. PART NUMBER DESCRIPTION QTY 

1 1012376 CABLE SUPPORT PLATE 1 

2 1011984 EYE BOLT M8 A2 2 

3 1011194 HEX LOCK NUT M8 ZN 2 

4 1010390 WIRE ROPE THIMBLE Ø8mm ZN 2 

5 1010389 WIRE ROPE GRIP Ø8mm ZN 2 

6 1010547 HEAT SHRINK TUBING 2 

7 1010028 TENSION SPRING Ø30x5 L0=268mm 1 

8 1013007 SNAP HOOK 80x8mm 1 

9 1011439 WASHER M16 ZN 2 

10 1011233 HEX LOCK NUT M16 ZN 2 

11 1011103 HEX BOLT M16x50 8.8 ZN 2 

12 1012409 STEEL CABLE 8mm 1 

 



1018181-1018184 U-BOLTS 
 

REVISED: 01/2022  12 
 

 

A  B   

  
C  D 

  
 

ITEM NO. PART NUMBER DESCRIPTION QTY 

A 1018181 U-BOLT KIT 180x180 M22  1 

B 1018182 U-BOLT KIT 180x100 M22 1 

C 1018183 U-BOLT KIT 180x180 M22 WITH OFFSET 1 

D 1018184 U-BOLT KIT 180x100 M22 WITH OFFSET 1 

 

EACH KIT CONTAINS 

ITEM NO. DESCRIPTION QTY 

1 U-BOLT – AS DESCRIBED ABOVE 1 

2 WASHER M22 ZN 2 

3 HEX LOCK NUT M22 ZN 2 

 



1018240/1018245 DOWN FORCE CONTROL OPTION 
 

REVISED: 01/2022  13 
 

A – AIRBAG B – HYDRAULIC CYLINDER 

 

 

 

A -AIRBAG 

ITEM NO. PART NUMBER DESCRIPTION QTY 

1 1010924 AIRBAG 1 

2 1011884 HEX BOLT M8x16 8.8 ZN 4 

3 1011233 HEX LOCK NUT M16 ZN 4 

4 1011276 HEX BOLT M16x40 8.8 ZN 4 

5 1017595 AIRBAG MOUNT 1 

 

B- HYDRAULIC CYLINDER 

ITEM NO. PART NUMBER DESCRIPTION QTY 

1 1010497 SPLIT PIN Ø4x28mm ZN 2 

2 1010485 PIN Ø16x78mm 2 

3 1010266 HYDRAULIC CYLINDER Ø32/20mm S=100mm 1 

 

For a replacement Seal Kit for the hydraulic cylinder 1010266 please order 1017967. 

 

 



1018200 ELEMENT ASSEMBLY SPX  
 

REVISED: 01/2022  14 
 

   

 

ITEM NO. PART NUMBER DESCRIPTION QTY 

1 1016010 MOUNTING HEAD 1 

2 1016020 PARALLEL ARM LOWER 1 

3 1016030 PARALLEL ARM LOWER 1 

4 1016001 PIN Ø35x241mm 4 

5 1016015 LOCKING PLATE Ø35 5 

6 1011541 HEX BOLT M12x35 8.8 ZN 5 

7 1016378 CYLINDRICAL BUSHING Ø35/39-40mm 10 

8 1011229 HEX LOCK NUT M12 ZN 9 

  



1018200 ELEMENT ASSEMBLY SPX  
 

REVISED: 01/2022  15 
 

 

 

ITEM NO. PART NUMBER DESCRIPTION QTY 

10 1016095 FRONT BODY 1 

11 1015679 HEX LOCK NUT M20x1.5 ZN 1 

12 1016141 HUB 30mm 4x M12x 1.25 1 

13 1016770 DISC WAVY Ø457x 4.5 4x M12 1 

14 1016771 SPACER PLATE 10mm 1 

15 1016772 COVER PLATE 1 

16 1018088 HEX BOLT M12x 20 x1.5 10.9 BLACK 4 

17 1011323 HEX BOLT M12x40 8.8 ZN 4 

18 1016005 SPACER Ø16.5/30-60 2 

19 1010742 WHEEL Ø405x78 2 

20 1011117 HEX BOLT M16x140 8.8 ZN 2 

21 1011439 WASHER M16 ZN 4 

22 1011966 HEX BOLT M16x45 8.8 ZN 4 

 

  



1018200 ELEMENT ASSEMBLY SPX  
 

REVISED: 01/2022  16 
 

 

ITEM NO. PART 
NUMBER 

DESCRIPTION QTY 

5 1016015 LOCKING PLATE Ø35mm 5 

7 1016378 CYLINDRICAL BUSHING Ø35/39 – 40mm 10 

23 1016060 MAIN BODY ASSEMBLY 1 

24 1016050 TRIPPING PLATE ASSEMBLY  1 

25 1016003 PIN Ø35x141mm 2 

26 1010287 PIN Ø16x97mm 1 

27 1013103 R-CLIP 3mm 1 

28 1016040 SHANKHOLDER ASSEMBLY 1 

29 1017328 HEX BOLT M16x55 10.9 ZN 2 

30 1014975 HEX LOCK NUT M16 10.9 ZN 2 

31 1011525 ROLL PIN Ø12x36 1 

58 1017801 SPACER PALTE 1mm 2 

 

 



1018200 ELEMENT ASSEMBLY SPX  
 

REVISED: 01/2022  17 
 

   



1018200 ELEMENT ASSEMBLY SPX  
 

REVISED: 01/2022  18 
 

ITEM NO. PART 
NUMBER 

DESCRIPTION QTY 

9 1011233 HEX LOCK NUT M16 ZN 10 

32 1016210 BERM BUILDER ARM LH 1 

33 1016006 SPACER 20mm 2 

34 1016230 ARM EXTENSION 2 

35 1011136 HEX BOLT M20x110 8.8 ZN 2 

36 1011374 HEX BOLT M20x60 8.8 ZN 4 

37 1016160 DISC MOUNT 2 

38 1011440 WASHER M20 ZN 6 

39 1011235 HEX LOCK NUT M20 ZN 6 

40 1016174 AXLE M20 2 

41 1010376 SEAL Ø35/42 RUBBER 2 

42 1010200 HUB ASSEMBLY 2 

43 1011550 CIRCLIP EXTERNAL Ø30 ZN 2 

44 1010021 DISC WAVY Ø457x4.5 5x M12 2 

45 1011961 HEX BOLT M12x20 8.8 ZN 10 

46 1011108 HEX BOLT M16x75 8.8 ZN 2 

47 1010925 EYE BOLT M16x265mm 2 

48 1016137 BUSHING 2 

49 1010439 BALL BEARING 6006 2RS 4 

50 1016213 SPACER 31/35-27 2 

51 1016066 PIVOT 2 

52 1011890 CIRCLIP INTERNAL Ø55 ZN 2 

53 1011464 WASHER LARGE M20 ZN 2 

54 1014428 HEX BOLT M20x40 8.8 ZN 2 

55 1010026 COMPRESSION SPRING Ø48/9mm L0=195mm 2 

56 1016007 SPRING END CAP 2 

 

 

 

 

 

 

 

 

 

 

 



1018200 ELEMENT ASSEMBLY SPX  
 

REVISED: 01/2022  19 
 

 

  



1018200 ELEMENT ASSEMBLY SPX  
 

REVISED: 01/2022  20 
 

ITEM NO. PART 
NUMBER 

DESCRIPTION QTY 

9 1011233 HEX LOCK NUT M16 ZN 10 

33 1016006 SPACER 20mm 2 

34 1016230 ARM EXTENSION 2 

35 1011136 HEX BOLT M20x110 8.8 ZN 2 

36 1011374 HEX BOLT M20x60 8.8 ZN 4 

37 1016160 DISC MOUNT 2 

38 1011440 WASHER M20 ZN 6 

39 1011235 HEX LOCK NUT M20 ZN 6 

40 1016174 AXLE M20 2 

41 1010376 SEAL Ø35/42 RUBBER 2 

42 1010200 HUB ASSEMBLY 2 

43 1011550 CIRCLIP EXTERNAL Ø30 ZN 2 

44 1010021 DISC WAVY Ø457x4.5 5x M12 2 

45 1011961 HEX BOLT M12x20 8.8 ZN 10 

46 1011108 HEX BOLT M16x75 8.8 ZN 2 

47 1010925 EYE BOLT M16x265mm 2 

48 1016137 BUSHING 2 

49 1010439 BALL BEARING 6006 2RS 4 

50 1016213 SPACER 31/35-27 2 

51 1016066 PIVOT 2 

52 1011890 CIRCLIP INTERNAL Ø55 ZN 2 

53 1011464 WASHER LARGE M20 ZN 2 

54 1014428 HEX BOLT M20x40 8.8 ZN 2 

55 1010026 COMPRESSION SPRING Ø48/9mm L0=195mm 2 

56 1016007 SPRING END CAP 2 

57 1016215 BERM BUILDER ARM RH 1 

 



1018250/1018255 OVERLOAD OPTIONS  
 

REVISED: 01/2022  21 
 

 

A-HYDRAULIC B- MECHINICAL 

 

 

 

A-HYDRAULIC 

ITEM NO. PART 
NUMBER 

DESCRIPTION QTY 

1 1016315 PIN Ø25x90mm 1 

2 1014421 LOCKING PLATE Ø25mm 2 

3 1011229 HEX LOCK NUT M12 ZN 2 

4 1011541 HEX BOLT M12x35 8.8 ZN 2 

5 1016067 SPACER Ø26/40-10 2 

6 1016314 PIN Ø25x141mm 1 

7 1012018 3/8” DOWTY SEAL 1 

8 1015127 ADAPTOR M/F 1/2" BSP/ 3/8” BSP 1 

9 1012037 3/8” M-F-M T 1 

10 1016002 ACCUMULATOR 0.35L 30BAR 1 

11 1012034 G UF X G UF 1 

12 1012019 1/2" DOWTY SEAL 1 

13 1014395 HYDRAULIC CYLINDER Ø60/30 S150 1 

 

For a replacement Seal Kit for the hydraulic cylinder 1014395 please order 1017969. 

B- MECHANICAL 

ITEM NO. PART 
NUMBER 

DESCRIPTION QTY 

1 1011229 HEX LOCK NUT M12 ZN 1 

2 1011437 WASHER M12 ZN 1 

3 1011078 HEX BOLT M12x50 8.8 ZN 1 



1018295 PACKING ARM KIT  
 

REVISED: 01/2022  22 
 

 

ITEM NO. PART 
NUMBER 

DESCRIPTION QTY 

1 1016110 PACKING ARM ASSEMBLY 1 

2 1011229 HEX LOCK NUT M12 ZN 5 

3 1011437 WASHER M12 ZN 4 

4 1011884 HEX BOLT M8x16 8.8 ZN 4 

5 1016387 CYLINDRICAL BUSHING Ø35/39-40mm 2 

6 1016115 AIRBAG SUPPORT 1 

7 1011077 HEX BOLT M12x45 8.8 ZN 4 

8 1011541 HEX BOLT M12x35 8.8 ZN 1 

9 1016015 LOCKING PLATE Ø35 1 

10 1016003 PIN Ø35x141mm 1 

11 1010924 AIRBAG 1 

12 1010519 LYNCHPIN Ø12x55 1 

13 1015377 PIN Ø19x155mm 1 

 

 

 



1018110/1018115/1017900 PACKING WHEELS  
 

REVISED: 01/2022  23 
 

A B c 

 
 

 

 

TABLE A 

 

TABLE B 

 

TABLE C 

 

ITEM NO. PART NUMBER DESCRIPTION QTY 

1 1016120 PACKING WHEEL MOUNT ASSEMBLY 1 

2 1016645 FINGER WHEEL ASSEMBLY 2 

3 1014837 SPACER Ø16.5/30-15 2 

4 1011233 HEX LOCK NUT M16 ZN 2 

5 1011111 HEX BOLT M16x90 8.8 ZN 2 

6 1011076 HEX BOLT M12x40 8.8 ZN 3 

7 1011229 HEX LOCK NUT M12 ZN 3 

ITEM NO. PART NUMBER DESCRIPTION QTY 

1 1016120 PACKING WHEEL MOUNT ASSEMBLY 1 

2 1018116 SPACER Ø16.5/30-32 2 

3 1011233 HEX LOCK NUT M16 ZN 2 

4 1011113 HEX BOLT M16x110 8.8 ZN 2 

5 1010742 WHEEL Ø405x78 2 

6 1011541 HEX BOLT M12x35 8.8 ZN 3 

7 1011229 HEX LOCK NUT M12 ZN 3 

ITEM NO. PART NUMBER DESCRIPTION QTY 

1 1017890 PACKING WHEEL SUPPORT 1 

2 1018085 WHEEL 370x165 ASSEMBLY 1 

3 1018157 SPACER Ø20.5/30-15 2 

4 1011235 HEX LOCK NUT M20 ZN 1 

5 1011147 HEX BOLT M20x240 8.8 ZN 1 

6 1011229 HEX LOCK NUT M12 ZN 3 

7 1011076 HEX BOLT M12x40 8.8 ZN 3 



1016350 ROW CLEANER  
 

REVISED: 01/2022  24 
 

 



1016350 ROW CLEANER  
 

REVISED: 01/2022  25 
 

 

ITEM NO. PART NUMBER DESCRIPTION QTY 

1 1016290 ROW CLEANER MOUNTING BRACKET RH 1 

2 1010023 TRASH WHEEL Ø343 6 X M8 LH 1 

3 1010024 TRASH WHEEL Ø343 6 X M8 RH 1 

4 1011439 WASHER M16 2 

5 1011233 HEX LOCK NUT M16 ZN 2 

6 1017790 PNEUMATIC CYLINDER 1 

7 1016310 PARALLEL ARM 1 

8 1016320 PARALLEL ARM 1 

9 1016314 PIN Ø25x141mm 2 

10 1016315 PIN Ø25x90mm 2 

11 1014421 LOCKING PLATE Ø25mm 4 

12 1011541 HEX BOLT M12x35 8.8 ZN 4 

13 1011542 HEX BOLT M8x25 8.8 ZN 12 

14 1011229 HEX LOCK NUT M12 ZN 4 

15 1016501 CYLINDRICAL BUSHING Ø25/28-25mm 8 

16 1010018 HUB 20mm 6 x M8 Ø80mm 2 

17 1017294 HEX LOCK NUT UNC 7/16” 1 

18 1017295 HEX LOCK NUT UNC 3/8” 1 

19 1018586 HEX BOLT UNC 7/16”x2 1/4" 1 

20 1017322 HEX BOLT UNC 3/8”x1 1/2" 1 

21 1015521 PUSH IN ELBOW Ø6mm / 1/4" BSPM 2 

22 1014120 PIN Ø16x162mm 1 

23 1011194 HEX LOCK NUT M8 ZN 12 



1015952 SHANKS AND POINTS 
 

REVISED: 01/2022  26 
 

 

 

 

ITEM NO. PART NUMBER DESCRIPTION QTY 

1 1017745 SHANK 15mm 1 

2 1017855 POINT FABRICATED KIT 1 

3 1015970 POINT HIGH DISTURBANCE CARBIDE KIT 1 

4 1015975 POINT LOW DISTURBANCE CARBIDE KIT 1 

5 1015950 WING 35mm KIT 1 

6 1015930 WING 130mm KIT 1 

7 1015940 WING 160mm KIT 1 

8 1015965 DRY FERTILISER INJECTOR KIT  1 



1012492 VIBROTINE KIT 
 

REVISED: 01/2022  27 
 

 

 

 

ITEM NO. PART NUMBER DESCRIPTION QTY 

1 1012514 VIBROTINE MOUNT ASSEMBLY 1 

2 1012316 VIBROTINE 25x8 & CLAMP ASSEMBLY 5 

3 1012319 WEAR POINT 5 

4 1015429 COACH BOLT M8x30 8.8 ZN 5 

5 1011194 HEX LOCK NUT M8 ZN 5 

6 1011227 HEX LOCK NUT M10 ZN 5 

7 1011051 HEX BOLT M10x40 8.8 ZN 5 



1018130 SINGLE DISC SEEDING KIT 

 

REVISED: 01/2022  28 
 

 

 

 

  



1018130 SINGLE DISC SEEDING KIT 

 

REVISED: 01/2022  29 
 

ITEM NO. PART NUMBER DESCRIPTION QTY 

1 1011541 HEX BOLT M12x35 8.8 ZN 4 

2 1010190 WASHER Ø14/24-5 RUBBER 4 

3 1011229 HEX LOCK NUT M12 ZN 7 

4 1016378 CYLINDRICAL BUSHING Ø35/39-40mm 2 

5 1011233 HEX LOCK NUT M16 ZN 3 

6 1011106 HEX BOLT M16x65 8.8 ZN 2 

7 1010235 PIN Ø19x110mm 1 

8 1010517 LYNCHPIN Ø11x45 1 

9 1010191 HEX LOCK NUT M14x1.5 ZN 2 

10 1011540 HEX BOLT M12x16 8.8 ZN 5 

11 1017791 SPACER 10mm 2 

12 1011550 CIRCLIP EXTERNAL Ø30 ZN 1 

13 1010200 HUB ASSEMBLY 1 

14 1017654 PIN Ø35x110mm 1 

15 1017640 DISC SUPPORT LH 1 

16 1011076 HEX BOLT M12x40 8.8 ZN 1 

17 1016361 PROFILE 1 

18 1017659 SPACER Ø11/25-12 2 

19 1011052 HEX BOLT M10x45 8.8 ZN 2 

20 1017658 PIVOT BUSHING 1 

21 1016653 PACKING WHEEL ARM LH 1 

22 1017655 SUPPORT 1 

23 1016015 LOCKING PLATE Ø35 1 

24 1010195 DISC STRAIGHT Ø406x4.5mm 5xM12 1 

25 1010194 SEED BOOT RH 1 

26 1013103 R-CLIP 3mm 1 

27 1018121 PIN Ø12x35 1 

28 1017650 SUPPORT ARM 1 

29 1017661 SPACER 12mm 1 

30 1011111 HEX BOLT M16x90 8.8 ZN 1 

31 1011227 HEX LOCK NUT M10 ZN 2 



1018120 DUAL DISC SEEDING KIT 

 

REVISED: 01/2022  30 
 

 

  



1018120 DUAL DISC SEEDING KIT 

 

REVISED: 01/2022  31 
 

ITEM NO. PART NUMBER DESCRIPTION QTY 

1 1017650 SUPPORT ARM 1 

2 1017655 SUPPORT 1 

3 1017640 DISC SUPPORT LH 1 

4 1017659 SPACER Ø11/25-12 4 

5 1016361 PROFILE 2 

6 1016653 PACKING WHEEL ARM LH 1 

7 1011229 HEX LOCK NUT M12 ZN 6 

8 1017658 PIVOT BUSHING 2 

9 1011076 HEX BOLT M12x40 8.8 ZN 2 

10 1011052 HEX BOLT M10x45 8.8 ZN 4 

11 1017654 PIN Ø35x110mm 1 

12 1016015 LOCKING PLATE Ø35 1 

13 1011541 HEX BOLT M12x35 8.8 ZN 4 

14 1017791 SPACER 10mm 4 

15 1010194 SEED BOOT RH 1 

16 1010200 HUB ASSEMBLY 2 

17 1010195 DISC STRAIGHT Ø406x4.5mm 5xM12 2 

18 1011540 HEX BOLT M12x16 8.8 ZN 10 

19 1011550 CIRCLIP EXTERNAL Ø30 ZN 2 

20 1010191 HEX LOCK NUT M14x1.5 ZN 4 

21 1017645 DISC SUPPORT RH 1 

22 1010193 SEED BOOT LH 1 

23 1916654 PACKING WHEEL ARM RH 1 

24 1011106 HEX BOLT M16x65 8.8 ZN 4 

25 1011233 HEX LOCK NUT M16 ZN 6 

26 1016378 CYLINDRICAL BUSHING Ø35/39-40mm 2 

27 1010235 PIN Ø19x110mm 1 

28 1010517 LYNCHPIN Ø11x45 1 

29 1010190 WASHER Ø14/24-5 RUBBER 8 

30 1018121 PIN Ø12x35 2 

31 1013103 R-CLIP 3mm 2 

32 1017661 SPACER 12mm 2 

33 1011111 HEX BOLT M16x90 8.8 ZN 2 

34 1011227 HEX LOCK NUT M10 ZN 4 

 

 

 



1018125/1018155 PACKING WHEEL OPTIONS FOR DISC SEEDER 

 

REVISED: 01/2022  32 
 

 

A B 

  
 

OPTION A 

ITEM NO. PART NUMBER DESCRIPTION QTY 

1 1011076 HEX BOLT M12x40 8.8 ZN 2 

2 1011229 HEX LOCK NUT M12 ZN 2 

3 1011233 HEX LOCK NUT M16 ZN 1 

4 1011123 HEX BOLT M16x200 8.8 ZM 1 

5 1016645 FINGER WHEEL ASSEMBLY 2 

6 1016650 WHEEL SUPPORT BRACKET 1 

 

OPTION B 

ITEM NO. PART NUMBER DESCRIPTION QTY 

1 1018085 WHEEL 370x165 ASSEMBLY 1 

2 1018156 PROFILE 1 

3 1018157 SPACER Ø20.5/30-15 2 

4 1011235 HEX LOCK NUT M20 ZN 1 

5 1011147 HEX BOLT M20x240 8.8 ZN 1 

6 1011076 HEX BOLT M12x40 8.8 ZN 2 

7 1011229 HEX LOCK NUT M12 ZN 2 

 



1017733/1014617 CLOSING WHEEL OPTIONS 
 

REVISED: 01/2022  33 
 

1 2 

  
 

ITEM NO. PART NUMBER DESCRIPTION QTY 

1 1017733 WHEEL Ø330x51 1 

2 1014617 WHEEL Ø330X75 1 

 

 



 WARNING STICKERS 

 

REVISED: 01/2022  34 
 

ITEM 
NO. 

PART 
NUMBER 

DESCRIPTION  QTY 

1 1012257 Operators Manual warning 

 

1 

2 1012260 Hydraulic Leak Warning 

 

1 

3 1012261 Overhead Lines Warning Sticker 

 

1 

4 1012262 Unfolding Parts Warning Sticker 

 

2 

5 1012264 Crush Risk Warning Sticker 

 

2 

6 1012411 Horizon Agriculture White Green 
Logo 300x80mm  

 

7 1012489 SPX Parallelogram Sticker 
 

 

8 1012518 SPX 6-75 Size Code 
 

 

9 1012519 SPX 8-75 Size Code 
 

 

10 1012520 SPX 12-50 Size Code 
  

 

11 1012521 SPX 6-90 Size Code 
 

 

12 1012522 SPX 4-80 Size Code 
 

 

 


